
NBS



 N B S   H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

1

A1.M10X75L Hex Head Bolt      Qty.2

A2.M5X10L Round Head Screw      Qty.2

A4.M8X30L Round Head Screw      Qty.4

4020 60 80 100 140 160120

A5.M8X8L Sink Hexangular Screw (Pre-installed)     Qty.4

A6.M8X45L Round Head Screw      Qty.2

A7.M12X15L Round Head Socket Head CAP      Qty.4

A3.M8X20L Round Head Screw      Qty.4



 N B S   H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

2

C2.M8 Spring Washer      Qty.8

C3.M5 Spring Washer      Qty.2

C4.M10 Plate Washer      Qty.4

B1.M10 Nylon Lock Nut      Qty.2 B2.M12 Nut      Qty.2

C5.M8 Washer (Ø20)      Qty.8

B3.M8 Plate Nut      Qty.2



 N B S   H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

3

D1.M10 Cap Sleeve...............................................................[4PCS]
D2.Washer(9214-008)............................................................[4PCS]
D3.Group Of Vertical Axis(8220-261)(Pre-installed)...............[1PCS]
D8.End Cover(9211-157).......................................................[4PCS]
D10.Security Tape Pull(9630-287).........................................[1PCS]
D12.Bumper(9214-045)..........................................................[2PCS]
D13.Ldler Wheel(9213-023)...................................................[2PCS]
D14.Stop The Mat(9310-057).................................................[2PCS]

D1 D2 D3

D8 D12 D13 D14

D10



 N B S   H A R D W A R E
( s h o w n  i n  a c t u a l  s i z e )

4

A[1PCS] C[1PCS]

D[1PCS] E[1PCS]

F[1PCS]
  I[1PCS]
(8323-188)

 J[1PCS]
(9121-110)

  K[4PCS]
(9161-076)

 L[1PCS]
(9219-035)

 M[1PCS]
(9219-036)



S T E P

Above shows STEP
assembled and completed

1

5

E

A2X2C3X2

A
D1X2

A1X2

C4X2

I

D2X2

KX2
C2X2

A4X2

J

F

D2X2

KX2

C2X2
A4X2

C4X2

B1X2
D1X2D3

L

D
C5X4

C2X4
A3X4

C

B2X2

D12X2

D8X2

D8X2

A5X4

M

B3X2

D13X2

A6X2

C5X4

A7X4

D14

D10




